
Item Code Description for PARTS LIST Qty Item Code Description for PARTS LIST Qty
023 9054006 Air Filter 1 503 9038778 Plastic Pocket 1
049 9038777 Shroud 1 504 9064009 Lock Cable 1
103 9038773 Rubber Foot 4 505 9052150 Gauge 1.5" 1
104 9083713 Handle 1 506 9050512 "T" (FFM) Connection 1
105 9048104 Check Valve 1 507 9038779 Cord Hook 1
106 9047086 Quick Coupling 2 508 9038774 Control Panel 1
107 9047062 Draining Valve 1 509 9115012 Screw 6x16 TE 8
108 9051181 Pressure Regulator 1 510 9142592 Screw Parker AB 3,9x16 2
109 9052149 Gauge 2" 1 511 9104186 Screw 6x50 TBEI 2
110 9049115 Safety Valve 1 512 9412055 Nut M6 2
112 9050601 Elbow 1 513 9101094 Screw 6x14 TCEI 3
131 9063227 Pressure Switch 1 514 9104148 Screw 6x20 TBEI 4
132 9412185 Cord With Plug 1 515 9142772 Screw Parker AB 4,2x16 6
133 9414765 Power Switch 1 516 9131654 Washer 6x12x1,5 3
145 9417465 Exhaust Tube Assembly 1 517 9065704 Cable 2 Wires 1
500 9413443086 Air Tank 1 518 9114042 Screw 4x8 1
501 9038775 Handle Locker (Right) 1 519 9134300 Washer M4 1
502 9038776 Handle Locker (Left) 1 PUMP 9417021 Pump Ol197 V120 1

1-1/2 HP Electric Air Compressor

PC1280

Parts Reference Guide

049

023

103

104

105

106

107

108
109

110

112

131

132

133

145

500

501

502

508

507

506
505

504

503

510

509

511

519
518

517

516

515

514

513

512

PUMP

515

106

509



Item Code Description for PARTS LIST Qty Item Code Description for PARTS LIST Qty
023 9054006 Air Filter 1 503 9038778 Plastic Pocket 1
049 9038777 Shroud 1 504 9064009 Lock Cable 1
103 9038773 Rubber Foot 4 505 9052150 Gauge 1.5" 1
104 9083713 Handle 1 506 9050512 "T" (FFM) Connection 1
105 9048104 Check Valve 1 507 9038779 Cord Hook 1
106 9047086 Quick Coupling 2 508 9038774 Control Panel 1
107 9047062 Draining Valve 1 509 9115012 Screw 6x16 TE 8
108 9051181 Pressure Regulator 1 510 9142592 Screw Parker AB 3,9x16 2
109 9052149 Gauge 2" 1 511 9104186 Screw 6x50 TBEI 2
110 9049115 Safety Valve 1 512 9412055 Nut M6 2
112 9050601 Elbow 1 513 9101094 Screw 6x14 TCEI 3
131 9063227 Pressure Switch 1 514 9104148 Screw 6x20 TBEI 4
132 9412185 Cord With Plug 1 515 9142772 Screw Parker AB 4,2x16 6
133 9414765 Power Switch 1 516 9131654 Washer 6x12x1,5 3
145 9417465 Exhaust Tube Assembly 1 517 9065704 Cable 2 Wires 1
500 9413443086 Air Tank 1 518 9114042 Screw 4x8 1
501 9038775 Handle Locker (Right) 1 519 9134300 Washer M4 1
502 9038776 Handle Locker (Left) 1 PUMP 9417021 Pump Ol197 V120 1

Compresseur d’air électrique 1-1/2 CV

PC1280

Pièces Guide 
de référence

049

023

103

104

105

106

107

108
109

110

112

131

132

133

145

500

501

502

508

507

506
505

504

503

510

509

511

519
518

517

516

515

514

513

512

PUMP

515

106

509



Item Code Description for PARTS LIST Qty Item Code Description for PARTS LIST Qty
023 9054006 Air Filter 1 503 9038778 Plastic Pocket 1
049 9038777 Shroud 1 504 9064009 Lock Cable 1
103 9038773 Rubber Foot 4 505 9052150 Gauge 1.5" 1
104 9083713 Handle 1 506 9050512 "T" (FFM) Connection 1
105 9048104 Check Valve 1 507 9038779 Cord Hook 1
106 9047086 Quick Coupling 2 508 9038774 Control Panel 1
107 9047062 Draining Valve 1 509 9115012 Screw 6x16 TE 8
108 9051181 Pressure Regulator 1 510 9142592 Screw Parker AB 3,9x16 2
109 9052149 Gauge 2" 1 511 9104186 Screw 6x50 TBEI 2
110 9049115 Safety Valve 1 512 9412055 Nut M6 2
112 9050601 Elbow 1 513 9101094 Screw 6x14 TCEI 3
131 9063227 Pressure Switch 1 514 9104148 Screw 6x20 TBEI 4
132 9412185 Cord With Plug 1 515 9142772 Screw Parker AB 4,2x16 6
133 9414765 Power Switch 1 516 9131654 Washer 6x12x1,5 3
145 9417465 Exhaust Tube Assembly 1 517 9065704 Cable 2 Wires 1
500 9413443086 Air Tank 1 518 9114042 Screw 4x8 1
501 9038775 Handle Locker (Right) 1 519 9134300 Washer M4 1
502 9038776 Handle Locker (Left) 1 PUMP 9417021 Pump Ol197 V120 1

Compresor de aire eléctrico 1-1/2 HP

PC1280

Guía de referencia 
de piezas

049

023

103

104

105

106

107

108
109

110

112

131

132

133

145

500

501

502

508

507

506
505

504

503

510

509

511

519
518

517

516

515

514

513

512

PUMP

515

106

509


